
640 DUKE II,lime <1999><EU><972693>
FRONT FORK DISASSEMBLED

29240

Pos Part Number Description Additional Text Quantity

1* 40541266 * SCREW CAP M49X1,5 COMP 1.00

2* 40541272 * SCREW CAP M49X1,5 REBOUND 1.00

3* 40540026 O-ring 43x3 NBR70 2.00

4* 40540470 SPRINGRETAINER D=47MM 4.00

5* 40540492 Seal ring 14,1x22x4 90Sh 2.00

6* 40541270 AIR ADJUSTING SCREW 2.00

7* 40541246 TAP ADJ. REBOUND 1.00

8* 43570139 OUTER TUBE L=577MM D=54/54MM 2.00

9* 43570099 Round-wire snap ring 53x2 2.00

10* 40541257 O-RING NBR 4X2 4.00



12* 43570019 DU-BUSH 47 X 43 X 20 2.00

13* 43570092 Supportwasher 45x52,5x1,5 2.00

14* 43570009 OIL SEAL RING 43X52,5X7 2.00

15* 50600083 TAP ADJ. COMPRESSION 1.00

16* 95010009S * SPRING 7,0 N/MM SET D=5,1MM 1.00

17* 40540359 PRELOAD SPACER L=2,5MM 2.00

18* 40540040 PRELOAD SPACER L=5MM 2.00

19* 43570121 SPRING GUIDE TA 2.00

20* 40540851 PISTON RING 5 X 1 X 62 2.00

21* 43570020 DU-BUSH 43,8 X 43 X 20 2.00

22* 43570064 INNER TUBE D=43MM L=550MM 2.00

25* 43570023 O-ring 41x2 NBR70 siliconized 2.00

30* 43570138 AXLE CLAMP L/S 320MM DUKE '99 1.00

31* 43570137 * AXLE CLAMP R/S DUKE ' 1.00

32* 40541267 O-RING NBR 3X1 1.00

33* 40541309 * REBOUND NEEDLE D=4MM L=398MM 1.00

34* 46810360 Copperwasher 8x12x1,5 2.00

35* 40540576 AH SCREW DIN6912-M 8X20 2.00

36* 40540215 ALLEN SCREW M 8X30 4.00

37* 40541307 * PISTON ROD M9X1 L=384MM 2.00

38* 40541376S HYDR.STOP L222,5MM KPL. COMP. 1.00

40* 40540882 FORKOIL REZ 71 SAE 5 1.00

41* 40541240 * REBOUND SPRING 2.00

42* 40541245 PISTON ROD TAP COMPRESSION 1.00

43* 40541244 PISTON ROD TAP REBOUND 1.00

44* 40541278 Spring (8,5) l6,5 valve 2.00

45* 43570094 DUST STRIPPER D=43MM 2.00

46* 40540629 SPRINGRETAINER 22,1X35,6X2 2.00

47* 40540487 Rubber pad 13x19,3x7 90Sh 2.00

48* 40540434 Guide bushing 12x14x8 2.00

49* 40541249 * SCREW SLEEVE M24X0,8X42 2.00

50* 40541239 TUBE 24X1,5X400 2.00

51* 40541241 CHECK VALVE NUT M6X0,5 2.00

52* 40541278 Spring (8,5) l6,5 valve 2.00

53* 40540477 Shim 8x18x0,40 2.00

54* 40540445 PISTON COMPRESSION MA 2.00

55* 40540437 O-ring 15,6x1,78 NBR 2.00

56* 40540401 Shim 6x14x0,10 0.00

56* 40540402 Shim 6x16x0,10 0.00

56* 40540403 Shim 6x18x0,10 0.00

56* 40540404 SHIM 6X12X0,15 0.00

56* 40540409 Shim 6x14x0,20 0.00

56* 40540411 Shim 6x18x0,20 0.00

56* 40540449 Shim 6x9x0,30 0.00

56* 40540774 Shim 6x18x0,10 delta 0.00

56* 40541383 Shim 6X11X0,10 0.00

57* 40541242 TAP COMPRESSION 2.00

58* 40541256 CIRCLIP 21X1,6 2.00

59* 40540477 Shim 8x18x0,40 2.00

60* 40541085 PISTON REBOUND W5 2.00

62* 40540486 Nut M6x0,5 h6,5 WAF10 rebound 2.00



63* 40540867 O-ring 3x2 NBR70 2.00

64* 40541369S * HYDR.STOP L=227,5 CPL. COMP. 1.00

65* 40541370S * HYDR.STOP L=227,5 CPL. REB. 1.00

66* 40541259 LOCK WASHER SB11 2.00

67* 40540296 Steel ball d4 2.00

68* 40540472 Spring (2,3) l5,2 2.00

69* 43570122 RING 28X38X1,5 2.00

70* 43570093 LOCK WASHER D=59MM 2.00
* = New part


